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Sample name : Rechargeable Li-polymer Battery
LR : AIRREREY R
Model

BL1200P4054481S1PCAC
itee] :

Applicant

GlobTek,Inc.
5 :
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Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.2m Drop Test Report

1. 2R BRE AR &
Report NO ....ovveee e LCS210331116ASB
i == ;
Tested by (+ signature) .................... Taylor Zhang
Checked by (+ signature) ................. Lilia Zhang
Approved by (+ signature) ................ |Hart Qiu
HEHRE(ZERD) e | ER O
CONtENES.c.civmuicsmsomsnsisssanives ssvinssassanin —
TUH o]
Date of issU€ .....coevveieieiiiieeeeeen 2021.04.25
= B I
Testing Laboratory Name ................: [ Shenzhen LCS Compliance Testing Laboratory Ltd.
THREIEZ oo | IRISL TSI B4 8 BR A F
AQAreSS ...ocvvieiieiieieiee e Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
WHE Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
IHRERYITEZ X HHEfmLs FEERETIEAK101. 201, CH301
Applicant's Name ........cccoeeeeeineeennll GlobTek,Inc.
BT B cevneeeeeeeees e
AdAress ....oceeiviecee el 186 Veterans Dr. Northvale, NJ 07647 USA
HIBE oo
Manufacturer ..........coeoeeveeoeeeeeenns GlobTek (Suzhou) Co., Ltd.
I S SREREERE D IERE IR AT
AArESS ..o Building 4 No. 76, Jinling East Road Suzhou Industrial Park
HIBE o Jiangsu 215021, P.R. China
FEVLT M T X &R REKT76 54 H
United nations “recommendations on the TRANSPORT OF DANGEROUS
Test Standard ............cccccoccvuennenenn.s | GOODS™ model Regulations (21 Rev. Edition) special provisions 188.
PUBFRHE o, D BAE CETREERYEHMNEINE —MEiEA ST/SGIAC.10/1/Rev.21 188
=) .
Date of performance of test.............:
AT H .o , |2021:04.21 = 2021.04.22
RESUH ..o vouvcssvssns smasssssssasssnmassvmsosinnt Pass
BEBL ] &

BYISHCURRA BIRAS] | il | I RERITELZRDFHNEFINFFREEE TIWEAZKL0L, 201, CiR301
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Batterv nam Rechargeable Li-polymer T
a%‘;ﬁ' p %\ © Battery ,:ﬂ %}' %‘E% BL1200P4054481S1PCAC
A A AR RS i
Nominal voltage Rated capacity
R 3.7V B 1200mAh, 4.44Wh
Number Trade mark .
o ~ GlobTek; Inc.
St 240PCS Bk (G5 GlobTek; Inc.
Packaging weight Packaging dimensions P
o 2 B 6.70kg LR F (LW (335*260%225) mm
Outer packing Corrugated case Inside packing Carton
S %E RV N L% o
Type of packing Cells or batteries only
75 BRI i P
Net quantity of batteries
per package 5.14kg
BRI AT H A
Test item 1.2m drop test
I H 122K Bk
—. 1.2m drop test1.2K k7% Mz
Name of Equipment ik 1% #%: Free fall tester k7&K i3
No. Test item Test method Result Remark
P55 R H R ZR #HIE
United nations “recommendations on the
TRANSPORT OF DANGEROUS GOODS” model
1.2m drop test . L, . .. Pass
1 L Regulations (21 Rev. Edition) special provisions 188. -
122K R IR NEE s el e 3 G
(kA G T fal SR i i i s B — & Ju A
ST/SG/AC.10/1/Rev.21 1883K)
Drop position 7% J5 [f1] :
Drop position Top Front Side Edge Angle
Rt ki HiTH] i} {3 bi!
Status
JEF. & /Pass & H%/Pass & H%/Pass &% /Pass & H%/Pass

Testing requirements description iz B 5K ik :

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding

a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the

content so as to allow battery to battery(cell to cell) contact and without release of contents.

FEAN HL S BRI 1) B A B 5 A A A L AR AR 2 1.2 KR BVE IR, A QA EAT 5 AN [ 7 1) 11 Bk 7
B, AN A A L ) L BRSO TR, AN R R S i OS5 RS SR A Y S D RS B AT A

MR .

i
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Conclusion%it: The package had passed 1.2m drop test. @3 4FiEid 1. 2mB % A%

THE PHOTO OF SAMPLE #£ /5 & Fr

ElZA3E] | myicomeumnamag | i : T RERITERR DG EmRLSTEEET WEMFL0L 201, CH301
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PRy BT
Important Notice
1. The test report is invalid without the official stamp of LCS.
AR HTLCSH IR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN FEN RER AN TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RALCSH R, AFFER 2 Ak & i
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
B, 2. B B R SR SRR Bk & H o k.
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.

PR S AN P E S S AR, AT H RS Dt
6. The test report is valid for the tested samples only.

AR AR AR AR P AR i A R
7. The Chinese contents in this report are only for reference.

A RS A RS .

8. Objections to the test report must be submitted to LCS within 15 days.
RS A AU N RIS Z HAE15K A HA A R H .
***End of report***
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